
CUTBEND VB
0.8 mm

Spare parts list

Cutting and bending machine for axial taped components

Pos. Art.Nr Designation

01 1113 Clamp
02 9680 Base plate
03 9681 Left-hand side panel
03.1 9682 Mounting screw  M6x25
04 9683 Right-hand side panel
05 9684 Crank
05.1 9643 Hex socket head screw  M6x6
06 1103 Collector bin
07 9685 Cover with skimmer
07.1 9650 Skimmer
08 9704 Left-hand bending unit 0.8 mm
08.1 9676 Bending spring support LH 0.8 mm
08.2 9678 Guide plate LH 0.8 mm
08.3 9743 Sunk screw  M2x4
09 9705 Right-hand bending unit 0.8 mm
09.1 9677 Bending spring support RH 0.8 mm
09.2 9679 Guide plate RH 0.8 mm
10 9645 Bending spring  0.8
11 9706 Left-hand cutting unit 0.5-0.8 mm
12 9707 Right-hand cutting unit 0.5-0.8 mm
13 1108 1 set cutters with screws  Ø+ø

Pos. Art.Nr Designation

14 9708 Upper shaft
15 9691 Center shaft
16 9693 Left-hand cutting wheel 0.5-0.8 mm
16.1 9642 Lock screw
16.2 9742 Sunk screw  M3x4
17 9694 Right-hand cutting wheel 0.5-0.8 mm
18 9695 Left-hand bending wheel 0.8 mm
19 9696 Right-hand bending wheel 0.8 mm
20 9697 Square rod
20.1 9690 Mounting screw  M6x12
21 9698 Left-hand belt guide complete
21.1 9651 Left-hand belt guide
22 9699 Right-hand belt guide comlete
22.1 9652 Right-hand belt guide
23 9640 Knurled screw M6x12
24 9641 Knurled screw M3x4
25 9644 Hex wrench 2.5 mm
26 9700 Hex wrench 5 mm
27 9701 Guide plate
28 9702 Strip-off lever
29 9703 Knurled screw  M4x8
30 1102 Setting tool metric/inch

C
B

-V
B

 V
e

r. 
1.

0 
e

Siemens Nederland N.V.
ESD Services
Remmerden 5
3911 TZ Rhenen
P.O. Box 129
3910 AC Rhenen
The Netherlands
Phone +31 31 7398 787
Fax +31 31 7398 780

We believe all the information in these pages including technical data to be reliable.

However we make no warranties expressed or implied and assume no liability regar-

ding any use of this information.


